y —

PARTS LIST
IN—Y) X

TE-6
TE-6B

=1

SEIKO SEWING MACHINE CO., LTD.




IN—YYRRZFIAIZEALT

LB THET AT [ ] BRTRLTEYET,
2.ZOARIF 2025 F1ADT—RIZEDVTHERSIN 2D TY,
3. EERIEFELRLICHREERINDIZENHYET,

Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a Iinel:l.
2. This book was prepared based on information available in Jan, 2025.
3. Parts are subject to changes in design without prior notice.



B X

CONTENTS Page

R, &, HZ 5 .
FACE PLATE, NEEDLE BAR, PRESSURE BAR '
L& XFE, EYEAE, EVYEEZR »
ARM SHAFT, TAKE-UP LEVER, '
FEED REGULATING, FEED MECHANISM
A<t B TE, EYERME

5, 6
SHUTTLE RACE BODY,
CSCILLATING SHAFT, FEED ROCK SHAFT MECHANISM
NI)LMA—F, 8FA

7,8
BELT GUARD, WORK PLATE
RIELTEREA

9,10

ACCESSORIES







iR, &4 A%
FACE PLATE, NEEDLE BAR, PRESSURE BAR

No.| BPRES o) S| B 2% DESCRIPTION
PARTS No. 2| QTY

1 | 7024 x| %] 1 ER FACE PLATE

2 | 7033 x| x| 1 HEARLE SCREW 9/64X40 L=10.8

3 | 7026 x| x| 1 iR () LR i& THREEAD GUIDE (MIDDLE)

4 | 1314-04 x| x| 1 R () Rk SCREW 3/32X56 L=6.5

5 | 7027 x| x| 1 EAR (/) R THREAD GUIDE (SMALL)

6 | 8031 x| 1 AL AUNES:: 31 SCREW 3/32X56 L=4

7 | 7029 x| 1 PAOYY TENSION RELAESE LEVER

8 | 7030 x| 1 F—8—E(@2X16L) TAPER PIN (2 X 16)

9 | 7025 x| x| 1 iR (K) % i THREAD GUIDE (LARGE)

10 | 8076 x| x| 1 REEFHE TENSION STUD

11 | 8009 x| x| 1 HRIAFHL SCREW 15/64X28 L=7.5

12 | 7023 ® x| 1 REIRTY = T / TAKE-UP SPRING STOP

13 | 8031 * | x| 1 #REIRTY T Z2IE SCREW 3/32X56 L=4

14 | 7028 * x| 1 RBIRTYLYT THREAD TAKE-UP SPRING

15 | 8077 x| x| 2 #FFm TENSION DISC

16 | 8078 x| x| 1 BEIERO1. 4 TENSION SPRING

17 | 8079 x| %] 1 a—Lwyhk+vk TENSION THUMB NUT

18 | 8027 x| x| 1 gt (K& ) NEEDLE BAR (THICK)

18 | 8106 L K &5 (MEHR) <A 723 NEEDLE BAR (THIN) <OPTION>

19 | 8049 *| x| 2 | $HEARL NEEDLE BAR BUSHING

20 | 7018 x| x| 2 | #HEARLLE SCREW 11/64X40 L=2.3

21 | 8030 x| ] 1 st N / BAR THREAD GUIDE

22 | 8031 * x| 1 St RBNE SCREW 3/32X56 L=4

23 | 8029 ® ] 1 ftiEtyk NEEDLE CLAMP W / SCREW

24 | NO319 x| 1 # DB X 1#19 NEEDLE DB X 1 #19

25 | 8026C x| x| 1 sHiEiaE () NEEDLE BAR CONN. STUD COMPLETE

26 | 8026 x| x| 1 stisiaE NEEDLE BAR CONN. STUD

27 | 8097 x| x| 1 sHEfaELt SCREW 15/64X28 L=5

28 | 8025 x| x| 1 sHEITY NEEDLE BAR CONN. CRANK

29 | 8104 x| x| 1 S$HEOTU UL SCREW FOR 8025

30 | 8024 x| x| 1 SHHEITUUERL SCREW 9/32X28 L=10

31| 8105 x| x| 1 HEITUIBERLT YR NUT 9/32X28

32 | 8116C x| x| 1 sOSERNFEGHR) N / BAR CONN. CRANK GUIDE COMPLETE

33 | 8100 x| x| 2 ERNFL SCREW 9/64X40 L=6.5

34 | 8039 x| 1 A% PRESSURE BAR

35 | 8037 * x| 1 WZBERT)Y PRESSURE BAR SPRING

36 | 8036 x| 1 Bhlt PRESSURE BAR THUMB SCREW

37 | 7017 ® x| 1 HRERE PRESSURE BAR BRACKET

38 | 8097 ® x| 1 R EEEL SCREW 15/64X28 L=5

39 | 7019 L K Bz EIFL/N— P / BAR LIFTING LEVER

40 | 7062 w %] 1 L\—Ehl HINGE SCREW 15/64X28 L=10.7

41 | 8038 x| x| 1 Wz & PRESSURE FOOT

42 | 8040 * x| 1 Wz &1k SCREW 9/64X40 L=8

43 | 7067 * | * 1 T4 H—H—F FINGER GUARD




L, KFF, EYRE, EURER
ARM SHAFT, TAKE-UP LEVER, FEED REGULATING, FEED MECHANISM

1

%,




Lo, KFF, EYFRE, &
ARM SHAFT, TAKE-UP LEVER, FEED REGULATING, FEED MECHANISM

ESHE

No.| FEES |ofS) EH i % DESCRIPTION
PARTS No. | |l QTY

1 | 8086-01 x| ] 1 71k HINGE SCREW

2 | 7021-A * | *] 1 5 FOOT LIFTING LEVER

3 | 7022 * | x] 1 Bl F / LIFTING LEVER SPRING

4 | 8095 * ] 1 AL (1) ARM SIDE COVER (SMALL)

5 | 8093 * ] 1 SLELE SCREW 9/64X40 L=9

6 | 8005 * | *] 1 Fvls THREAD TAKE-UP CAM

7 | 8004 * x| 1 FLadk (K) SCREW (LARGE)

8 | 6383 * | %] 1 FrlLik SCREW 15/64X28 L=10

9 | 7043C x| %] 1 RKITED TAKE-UP LEVER COMPLETE

10 | 8145¢C x| x| 1 XEE. Fyb(HE) RULER & STUD COMPLETE

11 | 8145 x| * 1 RFFEE(7.94)(#8) RULER & STUD (7.94)

12 | 8146 x| x| 1 XKEEFVE NUT (SMALL)

13 | 8003 x| %] 1 B ARM SHAFT

14 | 8008 * | x| 1 ®AZIL A / SHAFT BUSHING (REAR)

15 | 8009 * | *] 1 ®ARILIE SCREW 15/64X28 L=7.5

16 | 8195 * x| 1 J—1)— PULLEY

17 | 6046 *|*x] 2 J—1)—1t SCREW 15/64X28 L=17

18 | 6047 * x| 1 T—)—f#LAal ARM SHAFT SCREW 5/16X24 L=10.5

19 | 8006 * | %] 1 His FEED ECCENTRIC

20 | 6383 x| x| 1 VNI SCREW 15/64X28 L=10

21 | 8053 x| -] 1 —xoyk FEED FORKED CONN. ROD

21 | 8159 - %] 1 —xoyk FEED FORKED CONN. ROD

22 | 8054 x| %] 1 AH A F / REGULATOR CONN. LINK

23 | 8014 x| %] 2 AHrmMAal SCREW 9/32X28 L=13.1

24 | 8105 *|*x] 2 A M+ vk NUT 9/32X28

25 | 8014 * %] 1 —Xoykmsal SCREW 9/32X28 L=13.1

26 | 8105 * ] 1 —Xayrmualiyk NUT 9/32X28

27 | 8010 * ] 1 Fayk FEED CONNECTING ROD

28 | 8133 x| %] 2 I AyRfERC SCREW FOR 8010

29 | 8014 x| *x] 1 IAykmLAL SCREW 9/32X28 L=13.1

30 | 8105 x| ] 1 IAYyRIRLFYE NUT 9/32X28

31 | 7020 * 1 ~DF(A) FEED REGULATOR (A)

32 | 8056 -1 1 ~ADFIE SCREW 9/32X28 L=9.4

33 | 8088 * | - 1 ~NDEFEIYIN— WASHER

34 | 7063 * -1 1 %Y ERET B iR STITCH LENGTH PLATE

35 | 7041 *|-1 2 3£V ERE B B AR AL SCREW

36 | 8057 * 1 EYERERL FEED REGULATOR SCREW 3/16X32 L=27

37 | 6623 -1*] 1 ~ADF FEED REGULATOR

38 | 8152 -1*] 1 N o FEED REGULATOR ADJUST

39 | 8040 S E 1 ~DFERETIE SCREW 9/64X40 L=8

40 | 10677 =] 1 ~DFHREFHIETY L v— WASHER

41 | 8056 -1*] 1 ~DEIE SCREW 9/32X28 L=9.4

42 | 8088 - * 1 ANDFEIYIN— WASHER

43 | 6625 -1 =] 1 L—JL—k STITCH LENGTH PLATE

44 | 7041 -1*] 2 L/A—7L—hkERL SCREW 1/8X44 L=7

45 | 8161 - * 1 ~ADEFEEURL FEED REGULATOR SCREW

46 | 6341 -1 %] 1 ~ADFEURLIE SCREW 3/16X32 L=6.5

47 | 8155 - %] 1 EYEREA—L vk THUMB NUT

48 | 18027 -1 * 1 =Y ST/ N— REVERSE FEED LEVER

49 | 18028 -1*] 2 REYREL/A—1tRC SET SCREW M5X0.8 L=5

50 | 8157 -] * 1 LIN—RT)o 5 FEED REGULATOR SPRING

51 | 8158 -1*] 1 L/A—R—)L (8. 17) FEED REGULATOR BALL




hvta T EYFER
SHUTTLE RACE BODY, CSCILLATING SHAFT, FEED ROCK SHAFT MECHANISM




hrta, TH, EYFERF

SHUTTLE RACE BODY, CSCILLATING SHAFT, FEED ROCK SHAFT MECHANISM

No.| HREES |o|S) EH ah % DESCRIPTION
PARTS No. ||| QTY

1 | 7014 x| 1 gt (=31 NEEDLE PLATE (1 ROW)

2 | 7041 *|x] 2 iR LE NEEDLE PLATE SCREW 1/8X44 =7

3 | 7013 * | % 1 =Y (—5) FEED DOG (1 ROW)

4 | 8064 * x| 1 EYHEIE FEED DOG SCREW 11/64X40 L=4

5 | 30046 * | % 1 T—AERIE SCREW ,TRUSS M4X0.7 L=4

6 | 7040 * %] 1 h<xt& SHUTTLE RACE BODY

7 | 8022 *|x| 4 KAYLEEILE SCREW 3/32X56 L=17

8 | 8028 * | * 1 fit (#1) (TF1) SHUTTLE HOOK COMPLETE

9 | 8096 * | % 1 RE> BOBBIN

10 | 7010 * | % 1 KA< SHUTTLE RACE PLATE

11 | 8060 * x| 2 KA<IE SCREW 9/64X40 L=8

12 | 7015 * %] 1 RhalgE SHUTTLE RACE CAP SPRING

13 | 7016 x| 2 REEELE SCREW 3/32X56 L=4

14 | 7034 x| 1 Hhe At SHUTTLE RACE COVER

15 | 8068 * =] 1 ESN ke el S / RACE COVER SPRING

16 | 8069 x| 2 ESN et ¢ Nl SCREW 3/32X56 L=2.2

17 | 7039 x| 2 ESN = 2 alY SCREW FOR 1/8X44 =38

18 | 7008 * | % 1 T OSCILLATING SHAFT

19 | 7009 * | % 1 R4 /3— SHUTTLE DRIVER

20 | 8020-01 * %] 1 F—/8—E(3X20L) TAPER PIN (3 X 20)

21 | 8015 * | *x 1 RYF O / SHAFT CRANK

22 | 8016 * [+ ] 1 &Y FIE SCREW 9/64X40 L=55

23 | 8017 * k] 1 RYFAZE SLIDE BLOCK COMPLETE

24 | 8020-02 * %] 1 F—/8—E2(3X16L) TAPER PIN (3 X 16)

25 | 7007C x| 1 =XV EiREH) 0 / ROCK SHAFT CRANK COMPLETE

26 | 8013 x x| 1 B SCREW 15/64X28 L=6.5

27 | 20171 * %] 1 N RUBBER CAP

28 | 7011 * [+ ] 1 EYE FEED ROCK SHAFT

29 | 7012 * x| 1 =YL& FEED BASE

30 | 7038 * [+ ] 1 EiE FEED ROCK SHAFT CRANK

31 | 8060 * [+ ] 1 EHELE (/) SCREW (SMALL) 9/64X40 L=8

32 | 8059 * x| 1 EHELE (K SCREW (LARGE) 15/64X28 L=10

33 | 8091 * x| 1 EYELT— FEED ROCK SHAFT COLLAR

34 | 8097 *[x] 2 EYELT—LE SCREW 15/64X28 L=5




NI)LMH—F
BELT GUARD

BEALL AT avE&E>
WORK PLATE < Optional Parts >




NI)LMH—F

BELT GUARD
n 0 = [aa)
No.| BPRES o) S| B & DESCRIPTION
PARTS No. | H|&| QTY
1 | 7068C * | % 1 NILMA—EER) BELT GUARD COMPLETE
2 | 7068 x| x| 1 NILRH—F BELT GUARD
3 | 10561 * | * 1 N)LMA—F1ERL SCREW 11/64X32 L=6.5
4 | 15081 x| x| 3 NIV —F1IERAL BELT GUARD WOOD SCREW

BEAULLATOI EE>
WORK PLATE < Optional Parts>

8136C
8136
8138
6031-02
8139
8137
6034
6035

0 N oo WwN =

* K X X X X ¥ *

*

* K K X K ¥ ¥

N = = = N = = =

BEAMD
BEA
BEALE
BHEAL
BEATEL
BEAAR
AREER
fAtREER L

WORK PLATE COMPLETE

WORK PLATE

WORK PLATE BASE

N / PLATE SCREW 11/64X40 L=8.3

WORK PLATE WING SCREW 5/16X18UNC L=38
WORK PLATE SLIDE PLATE

SLIDE PLATE SPRING

SCREW 3/32X56 L=2




1= mBE &

ACCESSORIES




1/ mBE &

ACCESSORIES
No | BPRES |<|B| B ) = DESCRIPTION
PARTS No. || QTY
1 |8124 * | * 1 E=—ILH/3—(K) VINYL COVER (LARGE)
2 |8132-A * x| 1 EHmEFvy o1t ACCESSORYS PACK
3 | N0319 *|*x] 3 $#tDBX 1 #19 NEEDLE DB X 1 #19
4 |8123 * | * 1 B(EOMFE) OIL WITH OILER (SMALL)
5 | 25649C * x| 1 RS /\—4 548 SCREW DRIVER COMPLETE
6 | 19457 x| 1 RALUF (2.5mm) WRENCH (2.5mm)
7 | 8096 *|x] 6 RE> BOBBIN
8 8126 * | * 4 ARIRLEER) SCREW W / NUT & WASHER
9 |8126-01 x|x| 4 AAKLERILE SCREW 1/4 L=65
10 | 8126-02 x| x| 4 | NKIEFUE NUT 1/4
11 | 8126-03 x|x| 4 REETY v— WASHER
12 | 8119 x|+ 1 BUYiE LIFTING LEVER CONN. ROD
13 | 8101-M * %] 1 O—S5—3 Rz ()8 - ¢ 28 ROLLER PRESSURE FOOT COMPLETE (¢ 28)
14 | 8102 * x| 1 RIL¥E ARM SPOOL PIN
15 | 8129 * | * 1 BEFEyk KNEE LIFTER COMPLETE
16 | 8130 x|*x| 4 RETFEyRERRAL WOOD SCREW (4.5 X 2.5)
17 | 7046 * | * 1 EH CLOTH EDGE GUIDE
18 | 7047 * x| 1 EHLE SCREW 9/64X40 L=12
19 | 8128 *[x] 1 b E OIL PAN
20 | 7048 * |+ 1 HRE&EZEYH BOBBIN WINDER
21 | 35254 *[x] 1 Rtk THREAD UNWINDER COMPLETE
22 18190 * | * 1 T4 H—hH—RFO—5—#ZA) FINGER GUARD (FOR ROLLER FOOT)

10




< MEMO >



< MEMO >



SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E-mail: exsales@seiko—-sewing.co.jp https://www.seiko—sewing.co.jp/en
T 273-0018 FZE B M5 RET2-13-6 e

TEL: 047-420-3561

FAX: 047-420-3560 (=]

E-mail: eigyo@seiko—sewing.co,jp https://www.seiko—sewing.co.jp/

Parts No. PB66300 (0125)
Rev. 1.2



